FP'S

FIREPLUMB
SUPPLIES

‘

=

QG12C YIEHLH2E @R (QG12C Pipe Cutter Spare Part List)

HLA¥A (110) -76100 Machine Body Complete



FP'$

FIREPLUMB
SUPPLIES

S/N Ref. No. kS Description
1 42002038 4l 1T Shaft
2 50105060 H 5 4%32 Clip4*32
3 42002036 WHH T d=28 (2) Shaft d=28
4 50108032 A R FSE 28 (6) Retaining ring 28
5 42002040 Y511 d=28 Cylinder pin d=28
G 40103002 LA Frame
7 40801006 LI LB R Nameplate
8 50104003 HI4T 2.5%6 (2) Rivet
g 40103007 ME A Upper roller hub
10 41503030 HEE Upper roller
11 42002039 HERH (2D Upper roller pin
12 40903001 W Pump rest
13 50107015 HE8 (B Gasket 8
14 50103034 5T M8*25 (8) Screw M8*25 (8)
15 41503031 st (2) Lower roller
16 50401014 $iH& 6005-2RZ (B) Bearing
17 50108031 A R S d=25 (8) Retaining ring d=25
18 42002035 FiFEth d=25(2) Roller pin d=25
19 10802001 JHELE AR Cylinder complete
10503001 PFHBSN (EYLG Gear box complete
20 FHE R with motor
21 10806001 il 7] R Cutter arm complete
29 10901005 =50 31 42 Rl -208A Pump complete
10901006 QG120 BHIEERT L Rk Foot pump complete




MHEAEH ( 308) Mortor & Gearbox Complete

SIN | Ref. No. ih Description
1 40302049 R I /T A Gear housing
2 50401008 ¥ & 6202-2RZ (5) Bearing
3 40205070 I £tk 1st gear shaft
4 50106005 Tk exEx12 Key5x5=12
5 40202049 rr 1 R Hi-speed gear
G 50108025 A RIS 5 d=16 Retaining ring d=16
7 40205071 1T & ish 2nd gear shaft
8 50106013 FHEAXA12 Key 6x6x%12
0 40202050 A i M-speed gear
10 | 50108028 A % 45 d=20 Retaining ring d=20
11 | 50105006 BRIFIHEE 416 Roll pin 4*16
12 20103077 FEFE L E] M5 T70 (3) Screw M5=70
13 | 50107017 P fE R A FE 2 ] d=5 (3) Spacer d=5
14 40302048 HH B BT i Motor front cover
15 50103020 P s # [ HE S A ET MB#25 (4) Screw M6*25 (4)
16 | 50803005 JE& RSB B30 X 42 X 7 Seal B30*42*7
17 30401056 HH] Motor
18 [ 50401023 & 6303-2RZ Bearing
19 | 50108033 A AR5 A5 d=30 Retaining ring d=30
20 40202048 [ TR 5 L-speed gear
21 40206035 S HH e Output shaft
29 50106019 FHEE =TT Key 8=7 =17
23 50401018 & 6206-2RZ Bearing
74 50803001 JERIEEEE BIT <357 Seal B17735%7
30402039 % Switch

FP'$

FIREPLUMB
SUPPLIES



WEL#EH: (407) -75400 Oil Cylinder Complete

FP'$

FIREPLUMB
SUPPLIES

SIN Ref. No. kS Description
1 40903002 Jig Cylinder base
2 20801033 0 @5 [ 56 < 3. 55 O ring 56*3.55
3 50802012 FLA Y B &4 8 D50 Y ring D50
4 50801043 0 RIEH M 50243, TX 1.5 O ring 50*43.7*1.5
5 50702025 MR a7 Compression spring
6 42002037 LN Piston rod
7 41901029 £ Steel cover
] 41801053 #H T 3k Connector
9 41705072 T Cylinder
10 40401069 ik Hose connector
11 | 50801003 0 RIS EHE 7. 5% 18 O ring




Wi 7IM#4 (604) -76600 Pipe Cutter Pivot Arm Complete

FP$S

FIREPLUMB
SUPPLIES

S/IN Ref. No. nn Description
1 50106025 4R 12 X8 X 20 Key 12 x8x20
2 40103005 AT Wheel guard
3 50103070 < BT M5 X 10 (2) Screw M5x10 (2)
4 50105024 Y 13 22 Ping13*22
5 50107025 IEzh L 36 Gasket 36
6 50102025 [ 4} M36 < 1.5 (2) Locking nut
7 50103031 IEETMBX 16 (4) Screw M8x16 (4)
8 20107019 [ M8 Spacer
g 40601012 TR Cutting wheel
10 41801054 &1 7] Wheel hub
11 20401042 [ 5 1 ek 30208 (2) Needle bearing
12 50103051 P75 A L 86T M10 X 50 Screw M10x=50
13 50107020 L M10 (4) Spacer
14 40304041 &1 Pivot arm
15 42002041 &1 7] %k Drive shaft




X3 MH (658) 65500 Pipe Support Complete

SIN

Ref. No.

FP'S

FIREPLUMB
SUPPLIES

iika

Description

11002011

1105 (/A% 5 658)

Pipe support




